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Oxycontin mg mg mg mg mg mg mg mg mg mg mg mg mg mg 
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Senokot-S 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 
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as needed 

Xarelto 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 10 mg 

Senokot-S 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 2 tabs 
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Please Note:  

 Use the Vicodin/Norco as medicine for severe or breakthrough pain.  It can be taken every 4 hours as needed.  In the first 5-7 days, we recommend taking this medicine regularly. 

 Take the Xarelto 10 mg for 3 weeks after the surgery.  If on a blood thinner pre-operatively, this will be continued post-operatively. 

  In order to provide an optimal environment for bone ingrowth into your prostheses please refrain from taking NSAIDs (anti-inflammatory agents) for 6 weeks. 

 Continue the Senekot-S/colace as long as you take any of the pain medicines (Vicodin/Norco or Oxycontin). 

 Please follow the taper schedule prescribed for the Oxycontin. 

 Keep in mind that when you start to decrease your Oxycontin dose, you will find an increase in your Vicodin/Norco usage. 

 Plan to wean off of narcotic medications by 3 weeks after surgery; however, it is not uncommon to take a Vicodin dose in the evening for up to 6 weeks after surgery. 

Total Hip Arthroplasty  
Medication Schedule 
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